

## Upcoming Code Edits (Effective Sept. 17, 2020)

## **Insertion of Intrauterine Devices**

BlueCross BlueShield of Tennessee (BCBST) recognizes the Food and Drug Administration (FDA) as an accredited body, therefore the following edits will apply but only to place of service 11 (MD office).

According to the FDA-approved package prescribing information, when insertion of an intrauterine device (IUD) (CPT 58300) is reported, an intrauterine device code (HCPCS codes: J7296, J7297, J7298, J7300, J7301) must be billed on the same date of service. Also, per The Current Procedural Terminology (CPT) coding guidelines. The following implants must be placed or fitted by a physician.

Therefore, the following HCPCS codes will be denied if the appropriate insertion code is not also billed by either a physician or trained healthcare provider.

## **HCPCS Codes:**

J7296 (Levonorgestrel-releasing intrauterine contraceptive system, 19.5 mg, Kyleena)

J7297 (Levonorgestrel-releasing intrauterine contraceptive system, 52 mg, Liletta)

J7298 (Levonorgestrel-releasing intrauterine contraceptive system, 52 mg, Mirena)

J7300 (Intrauterine copper contraceptive, Paragard T 380A)

J7301 (Levonorgestrel-releasing intrauterine contraceptive system, 13.5 mg, Skyla)

In addition, if CPT 58300 is billed and one of the above implants is also not billed, then the insertion will be denied.

As stated by the FDA-approved package prescribing information, when etonogestrel implant system (Nexplanon) (J7307) is reported, a non-biodegradable drug delivery implant insertion code (11981, 11983) must be billed on the same date of service.

J7307 (Etonogestrel [contraceptive] implant system, including implant and supplies, Nexplanon)

To prevent billing errors, the two services should be reported on the same date of service.